PARTS / INSTRUCTION MANUAL / ENGLISH /

GLOBAL

Our experience. Your success

CBZ 1530 - DD Series
CBZ 1530 NA - DD Series




H %/ CONTENTS

{FFREEH/ Qoerati on Mnual

1 #EF0%/ NEEDLE AND THREAD 3

2 RIERRIIAIEM]/ INSTALLING THE KNEE LIFTER 4

3 3j#3&5/H/ LUBRICATION 4

4 EYBHZM/ LUBRICATION CONDITION 5

5 HEH9ZEE/ HOW TO INSTALL THE NEEDLE 5

6 HEtBHIZEE/ HOW TO INSTALL THE BOBBIN 6

7 H28F %/ HOW TO THREAD THE MACHINE HEAD 7

8 TAERLEHIH<E/ ADJUSTING THE STITCH LENGTH 8

9 ETEMRIES/ ADJUSTING THE PRESSER FOOT PRESSURE 8

10 £k HiE%5/ THREAD TENSION 9

11 BEEEEETR/ STITCH WIDTH REGULATOR 9

12 Y{Es AR 48 E 55/ HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH 10
13 HEHSHEie9% %/ NEEDLE-TO-HOOK RELATIONSHIP 1
14 5 0] SR FEHERR/ TROUBLESHOOTING CHART 12-13
FMEA/ Parts Book

1 #5555 4844/ Mchi ne boby 1415
2 bl 'Rl PN/ Need e bar and thread take—up nechani sm 16-17
3 1ZEH#N4/ Need e bar conponents 18-19
4  EEETNA/ Presser foot nechani sm 18-19
5 T, #%4#/ Hok nechani sm 20-21

6 ZRIEHM/ 384 Points nechani sm 20-21
7  TiEmmAM/ Feed nechani sm 22-23
8 I8[ERIMN Y/ Presser foot nechani sm 2495
9 _FiERMNHM/ Uper eed nechani sm 26-27
10 EgizEps/ Driver conponents 28 29
11 34149/ Q1 1ubricati on nechani sm 30-31
12 [fi{4/Assessories 30-3
13

1532 NA D ERZEMH /Sl | hook special parts

32-33




{ERIREA+H/ INSTRUCTION MANUAL

RIEFM INSTRUCTION MANUAL

BopinmtERE T EaI (KR)
BZ1532CD AUTO OILER TRANSVERSE TUBE ZIGZAG
SEWING MACHINE (BIG HOOK)
NT RSN AN, BEERNEN Please read this Instruction Manual carefully
ENEEAIRPY, HIEEEREFEHRAD before using the unit in order to get the most out
DAERERT{ER . of it and to enjoy using it for 2 long time

= o [ . Please keep this Instruction Manual at hand
jzlgnu | EHIII\—\LZIIE\%IAF:I . taking care not to lose it

1. a3 ARIHEERI, BB aslis.

2 IEFMIATRIZFTERNEBERBE (BHEE=8) , FIFFEDIAME _LIERAINE,
AR,

A HaRETE, B MEELHIMIX ERTELE,

* FFEEIR, AERGEEEY, Mk ERUERBNR, LT 2P,

A MaFRERSE—TAH, BRIFHRT16004:/ 82 iREIEH,

1 Do not operate the machine even for trial before lubrication it.

2 Confirm that the voltage and phase (single or 3-phase) are correct by checking them against
the ratings showen on the motor nameplate,

3 When running your machine for the first time after the set-up, check the rotational direc
—tion of the handwheel . % Turn on the power switch, Run the machine at a low speed while
checking the rotational direction of the handwheel , (The handwheel should turn countercl
—ockwise as observed from the handwheel side,)

, For the first month run the machine at speed of 1600s Rm or less,

BRIERI N EFREIN:
CAUTIONS IN OPERATION

1. BaVRRIRENERc A, BZRFEINUE, ARFER,

2 M aRFTEERE, B2 T ATNLMARNK, FESFTEONX LR, VERE. S
LRNEDIX, BN, MEZEHEYmEL LA, URLERERK,

3 B TRMINER. KEE. SEMHEENRIPRERNIERT, RIFNESE,

4. BVEIRERT, SSTREBIRXH, RDARIEFIL%ER), 7T#T Tk,

1. Keep your hands away from the needle when you turn on the power switch or while the
machine is operating

2 During operation be careful not to allow your or any other person’s head or fingers
to come close the handwheel, V-belt, bobbin winder or motor. Also, do not place anythi
-ng close to them

3 Do not turn the machine with the finger guard belt cover or any other protectors re
-moved

4 Be sure to turn off the power switch and confirm that the motor is completely stopp
—ed before removing the V-belt,




{FF%EE$H /INSTRUCTION MANUAL

FIA%1EBE SPECIFICATIONS

1% A WHAE] o BAT

LEY])R S x %K 20005 p. m

éﬁ%ﬂﬁg BU%%E : 5mm , 4. 5mm

Haij( éﬁﬂﬁ”ﬁﬁ; 9mm

4{1—1&%3—*5 35mm

[ERRASE FapF: 8m, FEFH: 13m

MET WER 1 * HlEFL *

R MM (g &)

R ANREZRERN., LMEHIZME,
Usage Light 1o medium weight material
Sewing speed % Max, 7000s. p. m
Stitch length Forward stitch:Smm Reverse stitch:5mm
Max, stitch width Omm
Needle bar stroke 35mm
Lift of presser foot Hand lifter:{(mm, Knee lifter:]0mm
Needle See page | for table on "NEEDLE AND THREAD'
ubricating oil _Machine oil (white spindle oil)

% Maximum speed will very depending on fabrig threads and sewing condition

AFEENRRNEREZBEXAR

RE I A 1 M
A ? E ﬁx; Omm~5mm 5mm~9mm
BRIRE 2000's. p. m 1800's. p. m
ZJ gzag W dth Omm~5mm 5mm~9mm
Mix speed 2000s. p. m 1800 s. p. m

1. et
NEEDLE AND THREA

EERE SR H A UKENSRESMBCESHRENER, SEIVENE
HNRTERESMRES E, B2EZ U THINE:

Selection of the proper needle depends not only on the machine model, but also on the ma
—~terial thread used For selection of proper needle and thread sizes to be used on the v
—arious machine models please refer to the table below

R ot o4+ o Bt
BRANERST S 120 60 30
MER~ DP x 17 #10 DP X 17 #12~#16 DP X 17 #18~#19
Application of class For light-weight| For medium—weight For medium-heavy
materials materials weight materials

Max thread

size Nm —Synthetic 120 60 30
Needle size DPx17 #10 DPx17 #127416 DPX17 #168~419




{ERIRBEH/ INSTRUCTION MANUAL

2. R EM
2. INSTALLING THE KNEE LIFTER

1) ZRBEMROMZZRD,

1) Install the knee press plate asm.(® to the
bracket (.

3. JEEH
3. LUBRICATION (FOR CS-2450N/24B60N)

IR BOWDRAEY, SOERIEXE, SIARFRELER), NBRANENER!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CA[ 'T'ION | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) EREARIEE"H
2) HHFRIAERES L,
BIRENH,
({ERMA: Bi7mH)
1) Fill oil up to marker line ‘H* @.
7 YWhen the oil level drops under marker 1
—ine “L* ®, refill it.
(Using oil is white spindle oil .)




{FFAHEEF/INSTRUCTION MANUAL

4. ;@8 miAT
4, LUBRICATION CONDITION

1) BEEDNAREREHRAEHEED,

1) Operate the sewing machine, and confimm
the scattering oil at an oily window (),

5. HlEHRIR R

*OERC BITWDRE, SeRRIEXE, SERRELEES, NERTOENEBR!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT EROM UNR

&CAUTION -XPECTBD INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

Ve HREREEAL IR K]
mENE RER"TPXT",

1) AFIAFRAZETHTRENEUE
2) MFHRLOD, ENHQBAZIILEEREE!
RNEEFREITIONLE .
CEMIHBAEEZEN B ENMES,
3) ENF LERERBIRERL,

%BE SURE TO POWER-OFF THE MOTOR.

The normal needle system is ‘DPx17”.

) Turn the handwheel by hand and raise the
needle bar to its top position,

2) Loosen screw () and insert the needle @ into
the hole until it will go no further,
Qlnsert the needle with its recess @ facing

directly to the rear side,

3) Securely tighten the screw in the needle,




{EAAAE,/ INSTRUCTION MANUAL

6. TRAR B FE

. HOW TO INSTALL THE BOBBIN

o

*OER BITWDRE, SeRRIEXE, DERRELEE, NERTOENER!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNR

&CAUTION -XPECTED INJURY, BE SURE TO CONFIRM THE STOP OF ROTATION

OF THE MOTOR BEFORE OPERATIONS.

1) ERSORHAREEERQ,
2) IBAFILIEQOHEERFTR IHE
IHED,
3 ELXEFIRFTNSEBOHIEEH
H£940rm
IR EREZEAAIEN, REIR
BOHERR L IR IR BT L A aIT .

1) Put the bobbin @) into the bobbin case Q.

7) Pass the thread through the threading groo
-ve @ and the notch @ of tensionspring in
the bobbin case,

3) Pass the end of thread through bobbin case
thread guide ® and pull it out a length of
about 4(mm ,

COUTION:Fit the bobbin in the bobbincase so
that the bobbin turns in the direct
-jon of the arrow when the bobbin
thread is pulled,



{EFARE/ INSTRUCTION MANUAL

EA

INE

THREAD THE M

= RATUEPIRE, SoMSHIRXE, DRBRELLER, NBERANUENER!

* IR
/N\CAUTION

-XPECTBD INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNR
OF THE MOTOR BEFORE OPERATIONS.

.

i : I‘lﬂ% u:’fﬁ i
Y o ».m,mw\’wwwm«%l

12)) @., q , =

Az
F S
B <

%

EIFf R BREF

an

Thread the machine head as illustrated.




{EHIHARH/ INSTRUCTION MANUAL

8. THREHIKE
B. ADJUSTING THE STITCH LENGTH

*OERC BTSSR, SeRRIEXE, DERRELEE, NERTOENER!

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAl 'T'TON | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

—_—
~—

T IEREOD, TFAZERQ,
BABIERES

IERIZIRFOET,
REEERERFNEEM AT ARLER G2
TS, HlSSEEInEERIRE.

1) Push the stopper plate (@), and turn the
dial @ .

NZ2O

3

~—

O How to engage the reverse feed stitchi
-ng .

1) Push feed lever ® down .

7 ) The machine performs reverse feed stitc
—hing as long as the lever is held depr
—essed |,

3 ) The moment you release to lever, the ma

—chine resumes the normal stitching mod
_e.

9. 18 [ERE T
9. ADJUSTING THE PRESSER FOOT PRESSURE

3 J B

increase decrease

1) mAEMNEHETEMES,
LAV ES,
1) Turn the presser spring regulator to the

right to increase and to the left to dec-
rease pressure,




{ERRIREE+H/ INSTRUCTION MANUAL

10. 5K 711/
10. THREAD TENS ON

IR BOWDRE, SRR, DIARERELEE), NBRANENER!

G

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
&CAI T’ ION | -XPECTED INJURY. BE SURE TO CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

1) WA
IR £t 3E mh D 4B S5 DIE AN LAY
KA RS S EE TR D e R5K )
2) TR LK
IR 3% 55K 11 R 421 AN £ A9
5k71, WS HEERNE D TER SR
5K 73

(1) Adjusting the needle thread tension

38 Jn

Turn the thread tension nut ) clockw
—-ise to increase or counterclockwise
to decrease the needle thread tensio
-1,

decrease

Ry

increase
38 Jn
() Adjusting the bobbin thread tension

Turn the tension screw @ clockwise
to increase or counterclockwise to
decrease the bobbin thread tension,

1. ZBREATZ:
11. STI T(H WDTH REGLATCR

-1A¢¢, 1TEEGOE - 1Az 1 TEN=UAT e Us@ORUAS~
p» 0108 " |EE2UATE+CE [ Op<tal - 1A;»U0EPAT»0A | £

The width of zigzag stitch is controlled with
biased stitch width regulating dial (),

Do not make any needle position adjustment wh
—ile the needle is in the fabric,




{EAHEE+/ INSTRUCTION MANUAL

10

12 WMEEHIAFEERE
12. HOW TO CONTROL THE WIDTH OF ZIGZAG STITCH

AT EHAFEENSNIEANE, 8%
MR, EBRFTROFRAINET,

HnElRIVUE, REMRIBLO,

W22, ¥.ohRHAME, AEBEIELQ,
LERS PR eI BAIE IS8 B ROIE T, & 7E0R!9nm
ASEEINIET,

To obtain minimum to maximum width zigzag sti
—tches, first loosen thumb screw (@), to permit

the stitch width regulator @, to return to it
-s minimum position and retighten thumb screw

g Then loosen thumb screw @, to return to its m
-aximum position and retighten thumb screw @

You can now regulate the stitch width regulat
-or within the range of zero to Qmm



{FFAHEEF/ INSTRUCTION MANUAL

13 i SHeRAIK R

N = .,
* ;Il§\‘

HATUED RS, SGRIRXE, DIAMRELERED, NBRANENER!

/N\CAUTION

TURN THE SWITCH OFF THE POWER SUPPLY TO PREVENT FROM UNE
~YPECTED INJURY. BE SURE TQ CONFIRM THE STOP OF ROTATION
OF THE MOTOR BEFORE OPERATIONS.

KA HTIREESENSERE

1) BERER.

2) RELZBETRNEERT,

3) EARMEE A OENFRERNH AR
RIE,

4) MFNEAFRLOD, R RBEHFQORMN
BB LT85,

5) EKME LS TR TOEE LAY
HIZEQS HTR@EREITT, AlE
ZEHRHTRLOD,

TS VAT S etk A9 8]

1) ENATREENRENGZANER
RIS,

2) HOXWET, ST LEA2 8 E
B, BERROIEM ORI REIERL,
LERS B MEARRVEIE 8822, (LERTIETS
ROREERER, FHT ERZIEEDSIRH R
RE@5T, ) 2HIRINER.

3) WTHHHEOS R RO EERTE
0. 02 . 0. 05nmyZ [&],

¢ Set the needle bar at the proper height fir
-st as follows

1) Remove face plate,

7) Set stitch width regulator for straight sti
-tching,

3) Turn machine pulley over toward you until a
~eedle descends to its lowest position,

3) Loosen needle bar screw ) so that only the
needle bar Q will move up and down freely,

4) Move needle bar ) up or down as required, an
-d align its upper timing mark @ with under
-side of needle bar frame @ .

Then securely tighten needle bar set screw

(D)
1mm

eth ) B R
J@@ o honk priit /
= 0. 02~0. 05mm

ARG BR
® Hook point

o/

O Adjust the timing between the needle and the
the hook as follows

1) Set machine for straight stitching at center
needle position,

7) Adjust so that, when the needle bar goes up
to 7. Bmm above its lowest position, hook poi
-0t ©® nearly meets the center of needle @ .
Then tighten hook setscrew (As a rough indi
cation of this adjustment, marker line ) on
needle bar aligns with the bottom face of th
-e needle bar frame @ .)

3) Adjust the clearance between needle @ and ho
—ok piont ® to (. 07 to (. O5mm .

11



{ERIREA+H/ INSTRUCTION MANUAL

12

14. % DL (0] P& HEBR

] &3 J5. MRk %
1. SR EEEH? =:ha=1
O WERRATREELESTER?| 2 BELRERMIELS RIS
AgkR
Fupm | 3 ERKHRTRE? 3 WTELKS
4. M 2B He R L2 4. B4
5. M4 2 75 223 [ Fi? 5. MFTIEFRZR =ALET
6EE§E¥§%?WM%’&W 6. BB AR B2
7 éﬁﬁ%ﬁé%}faﬁ? 7. 83T EIERIN & KR
1. REFEEDER? 1. MIFEREL
| 2 A 2. MEHES S 3 F ISR RS
R4 | 3 BERKHETER? 3 ABELKSN
4. FE B R T TR 4 BRI S 4 E T
1. M R LS EH? 1. MET RN
o 2. AT 2B ISEB 2 o TS
FHIE | 3 A SENEREEGE? 3. EEES TEM B E
4 FREHETIER? 4. BEELIEIRE
1N RERTEHR? 1. MFTIEB R A5
2 MR BETMAME R | 2 BRI
e 3N 5EHERETGE? 3. &S LIEM AR &
4 BB L S TRIE? 4. SRR 982
5. ZE G5 YIRS TORERIE? 5. e N BRI
i pny | 1. ERETEE ST EET? 1. R RS B KE B KE
WRIEEN | ) EMEHESEEEED? 2 NIREEMES
1. M RRETER? 1. BEESLIRE
ey | 2 METRTTEOANHARE? | 2 s
3 BN ETEAE? 3. EEEREKS
I 1. ERHEAE T ERAHER? | 1. BREREAE L ER
RS 2. et R B4 L? 2 FEMRREE AL E B
oeh ey, | 1. BRSNS R EEEIE? 1. L R
NETERH | o mEsF 2 BHENGIE? 0 BB EMEE NI E




{EAHAEF,/ INSTRUCTION MANUAL

14. TROUBLESHOOTING CHART

Problem

Cause

Selution

Needle thread
breaks

. Is machine properly threaded ¢

2. Are thread guides or tension disc
area lint-free?

3, Is needle—thread tension too tight?

4 Is needle bent or have a blunt poin
-7

(S al

. Is needle inserted correctly?

. Is needle the correct size for thre
—-ad and fabric?

oo

7. Is thread free of slubs and knots?

. Correct needle threading

2. Remove lint and fluff in bobbin
case and hook

3, Adjust needle thread tension

h Replace the new needle

G Insert needle correctly

. Select proper needle size and
thread

7. Remove slubs and knots

Bobbin thread
breaks

. Is bobbin threading correct?

2. Is thread tangled or caught?

3. Is thread tension correct?

4. Does bobbin rotate smoothly?

. Correct bobbin thraeding

2. Untangle thread from bobbin cas
—-e thread tension

3. Ajust needle and bobbin case
thread tension

4 Check whether bobbin thread is
wound correctly

Stitches skip

1. Is needle inserted correctly?

2. Is needle bent or have blunt needle
point?

3. Is size of needle and thread suitab
-le for fabric?

4 Is threading correct?

. Insert needle correctly

2. Replace the new needle

3. Select proper needle size and
thread

4 Correct needle threading

Needle breaks

1. Is needle properly inserted?
2. Is needle bent?

3. Is needle the correct size for the
fabric?

4 Is needle clamping screw loose?

. Is the fabric pulled while sewing?

. Insert needle correctly
2. Replace the new needle

3. Select proper needle and thread
for fabric

4 Tighten needle set screw

5. Do not pull fabric while sewing

Fabric fails
to feed

. Is feed regulating dial properly
ajusted?

2. Is presser foot pressure ajust
properly?

. Lengthen stitch length by feed
regulating dial

7. Increase presser foot pressure

Fabric puckers

1. Is needle threading correct?
2. Is needle point blunt?
3

. Is thread tension too tight?

. Correct needle threading

. Replace the new needle

N

. Ajust needle tension properly

Rotating heavy
noisy

. Is there any lint or fluff on feed
dog?

2. Is there any lint in rotating hook?

1, Remove lint and fluff from feed
dog

2. Remove lint and fluff from rota
—-ting hook

Machine fails
to start

. Are electrical plugs properly conne
—cted?

2. Is power and light switch turned
on?

1. Connect plug to power source

2. Turn on power switch

13



Parts Minual

2)

w (i
.-MA\

Ve
=

E)

i




1. Burm484%/Machine boby

14



1. HL7% 0 21 /Machine boby

¥ 5No. | B S Part No. % WK DESCRIPTION & QY
1 62630 1-01 124211/64-40 L=10 Screw 11/64-40 L=10 11
2 62630 1-02 TR Face plate 1
3 62630 1-03 S Rubber plug ©10.8x5 1
4 62630 1-04 B3 Rubber plug @11.8x5 3
5 62630 1-05 B3 Rubber plug 08.8x5 10
6 62630 1-06 I Rubber plug 015.5x5 1
7 (62630 1-07 PhAF PP = Thread take—up lever cover 1
3 62630 1-08 122211/64-40 L=8 Screw 11/64-40 L=8 2
9 62630 1-09 BRI Plate 1
10 62630 1-10 122211/64-40 L=5 Screw 11/64-40 L=5 1
11 62630 1-11 12423/16-28 L=9 Screw 3/16-28 L=9 10
12 62630 1-12 J& R Side plate 1
13 62630 1-13 J5 T AR Gasket 1
14 62630 1-14 THIAR W Face plate 1
15 62630 1-15 AR Side plate 1
16 (62630 1-16 Thi 55 Top cover 1
17 (62630 1-17 =5 Thread retainer 1
18 62630 1-18 12423/16-28 L=6 Screw 3/16-28 L=6 1
19 62630 1-19 E3E Rubber plug 018. 8x6 2
20 62630 1-20 BB Cutter 1
21 62630 1-21 12423/16-28 L=6 Screw 3/16-28 L=6 1
22 62630 1-22 TH 0il sight window 1
23 62630 1-23 TH B 07 8 Rubber ring 1
24 (2630 1-24 T 55 4 Top_cover packing 1
25 62630 1-25 LR Je 2k 3 Bobbin thread tension 1
26 (62630 1-26 ek s Bobbin winder 1
27 62630 1-27 etk aR07 [ Rubber ring 1
28 62630 1-28 12£73/16-32 L=7 Screw 3/16-32 L=7 3
29 62630 1-29 122211/64-40 L=6 Screw 11/64-40 L=6 1
30 (62630 1-30 ZHRZ A Thread retainer 1
31 62630 1-31 15 % Rubber plug 022.3x7 1
32 62630 1-32 155 % Rubber plug ©012.8x7.5 1
33 62630 1-33 o) Thread guide 1
34 62630 1-34 12£29/64-40 L=7 Screw 9/64-40 L=7 3
35 62630 1-35 NI LR AR A Thread guide assy 1
356-1 62630 1-35-1 W2 RE Pre-tension nut 1
35-2 (2630 1-35-2 JUEST Y Thread guide 1
35-3 62630 1-35-3 D357 Tension disc 2
354 (2630 1-35-4 P Tension spring 1
35-5 (2630 1-35-5 A RN 22 Adjusting screw 1
36 G2630 1-36 ek Arm thread guide-Right 1
37 62630 1-37 WELeN4 L=T Screw M4 L=7 11
38 62630 1-38 T &%) Thread guide 1
39 62630 1-39 IZETM6 L=12 Screw M6 L=12 2
40 62630 1-40 B3 Rubber plug 927x9 3
41 62630 1-41 15 % Rubber plug 022.3x7 1
49 62630 1-42 A g Model plate 1
43 62630 1-43 TS5 EET Pole 2
44 G2630 1-44 124£29/64-40 L=5 Screw 9/64-40 L=5 1
45 (2630 1-45 F A A Gasket 1
46 62630 1-46 JEC JRE 4 ) Latch 1
47 62630 1-47 182215/64-28 Hinge Screw 15/64-28 1
48 62630 1-48 WIAZETMS =14 Screw M8 L=14 1
49 62630 1-49 IEETMS L=11 Screw M8 L=11 1
50 62630 1-50 BB Hinge 1
51 (2630 1-51 2 Hook base 1
52 62630 1-52 EE Rubber plug 012.8x7.5 2
53 62630 1-53 £ Needle plate 1
54 62630 1-54 R IBEAS TR Cover plate 1
55 62630 1-55 TG Magnetic steel 1
56 62630 1-56 W i A0 Reset spring 1
57 (62630 1-57 2 JHE S R Hook base cover plate 1
58 (2630 1-58 i AR Axle pin 1
59 62630 1-59 JEC Base 1
60 62630 1-60 TH 0il sight window 1
61 62630 1-61 TH B 07 Rubber ring 1

15



16

2. _Lih Bih Bk bt Upper shaft mechanism




2. bl i PR HLA/Upper shaft mechanism

=R
¥ 5No. | B S Part No. % R DESCRIPTION QT%
1 62630 2-01 124 11/64-40 L=3.5 Screw 11/64-40 1=3.5 1
2 62630 2-02 ELYa Washer 1
3 62630 2-03 Rk Needle bar clamp 1
4 62630 2-04 AR Bush 1
5 62630 2-05 EF AT E L A Needle bar clamp assy 1
6 62630 2-06 122 11/64-40 L=6 Screw 11/64-40 L=6 2
7 62630 2-07 [FWELL 9/64-40 L=4.8 End screw left 9/64-40 L=4.8 1
8 62630 2-08 EFFFEAT Needle bar crank rod 1
9 62630 2-09 VK Needle bearing 1
10 (2630 2-10 Pk thkw Needle bar crank 1
11 62630 2-11 BRER AT Thread take—up bar 1
12 62630 2-12 HRER AT Thread take-up crank shaft 1
13 62630 2-13 BRER AT o LA Thread take-up lever 1
14 62630 2-14 BRERAT A A Thread take-up lever ASM 1
15 62630 2-15 124215/64-28 L=13 Screw 15/64-28 L=13 1
16 62630 2-16 EHAT &R T4 B Needle bar link guide 1
17 62630 2-17 E1FF AR Thread take-up crank 1
18 62630 2-18 ETAT BRAR B 1L MR 229/ 32x28 Screw SM9/32x28 1
19 62630 2-19 ERIIES Upper shaft bush (front) 1
20 62630 2-20 W8 241/4-40 L=7 Screw 1/4-40 L=7 3
21 62630 2-21 124215/64-28 L=13 Screw 15/64-28 L=13 1
22 (2630 2-22 i R Collar 1
23 62630 2-23 12221/4-40 L=8 Screw 1/4-40 L=8 2
24 (62630 2-24 Legk BEYE S Friction wheel 1
25 62630 2-25 122211/64-40 L=6 Screw 11/64-40 L=6 2
26 62630 2-26 s Upper shat 1
27 62630 2-27 BErE R (2D Bevel gear (small) 1
28 62630 2-28 122211/64-40 L=4 Screw 11/64-40 L=4 2
29 62630 2-29 g 7=3 Upper shaft bevel gear 1
30 62630 2-30 1821/4-40 L=6 Screw 1/4-40 L=6 2
31 62630 2-31 i 4 Bl Retaining ring 1
32 62630 2-32 JEAT o FE 2 A Feed eccentric cam ASM 1
33 62630 2-33 X IF R Silde rlock 1
34 (62630 2-34 BT IEA RO Feed eccentric cam 1
35 62630 2-35 12415/64-28 L=8 Screw 15/64-28 L=8 2
36 62630 2-36 ERIVEES Upper shaft bush (rear) 1
37 (2630 2-37 E# Hand wheel 1
38 (2630 2-38 iR 2215/64-28 L=13 Screw 15/64-28 L=13 2
39 62630 2-39 122211/32-28 L=13 Screw SM11/32-28 L=13 1
40 62630 2-40 EAE N F X Feed dog fork 1
41 62630 2-41 T EAT Connecting rod 1
42 (2630 2-42 i EiEe 7=22 Vertical shaft bevel gear (upper) 1
43 62630 2-43 = L& vertical shaft bush (upper) 1
44 62630 2-44 124 15/64-28 L=6 Screw 15/64-28 L=6 1
45 G2630 2-45 %! vertical shaft 1
46 62630 2-46 ol RS vertical shaft bush(lower) 1
47 (2630 2-47 R SR AP Vertical shaft bevel gear (lower) 1
48 (2630 2-48 T 5 7=21 Lower shaft bevel gear 1
49 62630 2-49 122211/64-40 L=6 Set Screw 11/64-40 L=6 1
50 62630 2-50 12 4215/64-28 L=10 Screw 15/64-28 L=10 1

17



3. 3449/ Need e bar conponent s




3. ¥4I HL#J/Needle bar components

¥ 5No. | B S Part No. % R DESCRIPTION & QY
1 62630 3-01 B R RS Needle bar frame pin bush 1
2 (62630 3-02 1REF LB Needle bar frame pin 1
3 62630 3-03 122211/64-40 L=6 Screw 11/64-40 L=6 1
4 62630 3-04 1RESE Needle bar frame 1
5 62630 3-05 12211/64-40 L=6 Screw 11/64-40 L=6 1
6 (2630 3-06 O Wox10%1 Washer W5%10%1 Washer 1
7 62630 3-07 BEIETHE Needle bar frame position 1
8 G2630 3-08 BT Needle bar 1
9 62630 3-09 EF RIS 2838 Needle bar thread guide 1
10 62630 3-10 WLEF Needle 1
11 62630 3-11 W84 1/8-44 L=4.5 1/8-44 1=4.5 1
12 62630 3-12 fRCa%y Pin 1
13 62630 3-13 AL =X Feed dog fork 1
14 62630 3-14 WERE 9/32-28 L=4 Nut 9/32-28 L=4 1
15 62630 3-15 FR 3 — S Screw 9/32-28 1
16 G2630 3-16 fE5h — Xt Slide block 1
17 62630 3-17 FR 5l — S Regulator 1
18 (2630 3-18 A5 O R Regulator bush 1
19 62630 3-19 IR Jndicalor 1
20 62630 3-20 124215/64-28 L=10 Screw 15/64-28 L=10 1
21 62630 3-21 BIETF 5 Dial 1
22 62630 3-22 12423/16-28 L=8 Screw 11/64-40 L=8 1
23 62630 3-23 REE 8 = X i ¥ Spring holder 1
24 62630 3-24 124215/64-28 L=11 Screw 15/64-28 L=11 1
25 62630 3-25 182211/64-40 L=7 Screw 11/64-40 L=7 1
26 G2630 3-26 AR 3 Hh L Collar 1
27 62630 3-27 AL Bush 2
28 G2630 3-28 1REEENE (CF) Bevel gear (big) 1
29 62630 3-29 BEHL B O Cam 1
30 62630 3-30 FREFE Bl Shaft 1
31 (2630 3-31 124211/64-40 L=4 Screw 11/64-40 L=4 4
32 62630 3-32 IR 22 15/64-28 15/64-28 1
33 (2630 3-33 12FE11/64-40 1=3.5 11/64-40 L=3.5 2
34 (62630 3-34 0%YF& Rubber ring Rubber ring 2
35 62630 3-35 FER TR AR Graduated plate 1
36 (2630 3-36 122211/64-40 1L=7 Screw 11/64-40 L=7 4
37 (2630 3-37 JEAEIR2211/64-40 11/64-40 2
38 (2630 3-38 1822 15/64-28 L=T Screw 15/64-28 L=7 2

4, 2 H T HLEY/Presser foot mechanism

J¥'5No. | El'5Part No. C DESCRIPTION B QTy
1 62630 4-01 T XA Pin 1
2 62630 4-02 E BE B EE S Pin 1
3 62630 4-03 124215/64-28 L=8 Screw 15/64-28 L=8 3
4 62630 4-04 £ B EAT Feed connecting link 1
5 G2630 4-05 B BRI TR AT Feed regulator (forked) 1
6 62630 4-06 124215/64-28 L=13 Screw 15/64-28 L=13 1
7 G2630 4-07 EFEER IR AR Eccentric bushing 1
3 62630 4-08 £ BE R T SR AT 4 Pin 1
9 62630 4-09 ¥ 2 Rubber plug ©019. 8x4 1
10 62630 4-10 1B Feed spring 1
11 62630 4-11 B~k Feed regulating stud lock 1
12 (62630 4-12 07 P& Rubber ring 1
13 (62630 4-13 EFEERR AL Length control plate 1
14 (2630 4-14 EFEERR LI Washer 1
15 62630 4-15 12423/16-28 L=15 Screw 3/16-28 L=15 1
16 G2630 4-16 12423/16-28 L=7 Screw 3/16-28 L=7 1
17 62630 4-17 {5155 F Reverse feed control lever 1
18 (62630 4-18 15 245 2 1l A Reverse feed crank 1
19 62630 4-19 124215/64-28 Screw 15/64-28 1
20 62630 4-20 £ MR 44 5% Spring 1
21 (62630 4-21 B E T R Feed regulating stud 1
22 (2630 4-22 XA Reset spring 1
23 (62630 4-23 5 8845 AT 4h Reverse feed control shaft 1
24 G2630 4-24 O [E Rubber ring 1
25 62630 4-25 LaNEEg! Washer 1
26 G2630 4-26 124 15/64-28 L=6 Screw 15/64-28 L=6 2

19



B. T AR &)/ Hook nechani sm




5. Nl #EWNLF /Hook mechanism

¥ 5No. | B S Part No. % WK DESCRIPTION & QY
1 (2630 5-01 K Ball bearing 1
2 62630 5-02 A Hook shaft 1
3 62630 5-03 B Pully ASM. 2
4 62630 5-04 1222 11/64-40 L=6 Screw 11/64-40 L=6 4
5 62630 5-05 K Ball bearing 1
6 (2630 5-06 [R5 45 AR A2 Ball bearing support 1
7 62630 5-07 W22 M4 1=8 Screw M4 L=8 4
8 (2630 5-08 AR Hook ASM. 1
9 62630 5-09 Wit Bobbin 1
10 62630 5-10 [ Bobbin case ASM. 1
11 (2630 5-11 ENL A Positioning finger 1
12 (2630 5-12 ENANBYL 9/64-40 L=T Screw 11/64-40 L=7 1
13 62630 5-13 EEZi Cog belt 1
14 62630 5-14 G AR A Ball bearing support 1
15 62630 5-15 K Ball bearing 1
16 62630 5-16 B Pully ASM. shaft 1
17 62630 5-17 182y 1/4-40 L=6 Screw 1/4-40 L=6 2
18 62630 5-18 BRI Gear 1
19 62630 5-19 A& Ball bearing 1
20 62630 5-20 () 215 s s A e Pully ASM. seat 1
21 62630 5-21 sy M5 L=12 Screw M5 L=12 3
22 (2630 5-22 A ViR Gear 1
23 (2630 5-23 i Lower shaft 1
24 62630 5-24 el Collar 1
25 62630 5-25 W82y 1/4-40 L=5 Screw 1/4-40 L=5 2
26 62630 5-26 TG B 0il tube 1
27 62630 5-27 THAE Bush, lower shaft, R 1
28 62630 5-28 1222 15/64-28 L=13 Screw 15/64-28 L=13 1
29 62630 5-29 R Plate Plate 1
30 62630 5-30 14 15/64-28 L=8 Screw 15/64-28 L=8 1
31 62630 5-31 2% Plunger 1
32 62630 5-32 i g Spring 1
33 62630 5-33 ELYa Washer 1
34 62630 5-34 2 FUEL 9/64-40 L=5 Screw 9/64-40 1=5 1

6. 2 HPEEHHLA/3&4 Points mechanism

F5No. | Bl5Part No. % W DESCRIPTION B QTY
1 G2630 6-01 FEROAT B Rod seat. 1
2 62630 6-02 W22y M6 L=12 Screw M6 L=12 2
3 62630 6-03 BiRez 3/16-32 Screw SM3/16-32 2
4 62630 6-04 WERE 3/16-32 Nut SM3/16-32 2
5 (62630 6-05 FERCHF Bend the wheel. 1
6 (2630 6-06 T ST Connecting rod 1
7 62630 6-07 PREFEAT Feed dog fork 1
8 (2630 6-08 BiRes 3/16-32 Screw SM3/16-32 1
9 62630 6-09 R SR Ball bearing 1
10 62630 6-10 B2 sy M4-0. 75 1=6 Screw M4-0. 75 L=6 1
11 62630 6-11 Bigsz 3/16-28 Screw SM3/16-28 1
12 (2630 6-12 E0A: Spring 1
13 62630 6-13 EoA ] Pin 1
14 (62630 6-14 3 RIBEHAL B WO 3 o' clock needle eccentric wheel 1
15 (62630 6-15 45 IR AL B R O e 4 o’ clock needle eccentric wheel 1
16 62630 6-16 Rz M4 L=7 Screw M4 L=7 2




WS |UByOoaw Uo 130w 3UiX004 Pad/ [yt rd “/

22



7. FiEANLK/Feed rocking motion mechanism

¥ 5No. | B S Part No. % W DESCRIPTION & QY
1 (62630 7-01 AR Feed rock arm 1
2 62630 7-02 F B w04 Shaft 1
3 62630 7-03 1222 11/64-40 L=6 Screw 11/64-40 L=6 1
4 62630 7-04 124 15/64-28 L=6 Screw 15/64-28 L=6 2
5 62630 7-05 EAT AL Bush, L 1
6 62630 7-06 BT Collar 1
7 62630 7-07 W82y 1/4-40 L=5 Screw 1/4-40 1=5 4
3 62630 7-08 EA R E Bush, L 1
9 62630 7-09 122 15/64-28 L=13 Screw 15/64-28 L=13 1
10 62630 7-10 JEAT Sl Feed shaft 1
11 62630 7-11 BT CHD Feed rocker arm 1
12 62630 7-12 T A b o A 2 S T Stud 1
13 62630 7-13 1222 11/64-40 L=12 Screw 11/64-40 L=12 2
14 62630 7-14 122 11/64-40 L=7 Screw 11/64-40 L=7 1
15 62630 7-15 EAAE Bush, R 1
16 62630 7-16 124 15/64-28 L=13 Screw 15/64-28 L=13 2
17 62630 7-17 BT Collar 2
18 62630 7-18 J6 A il el D 4 Retaining ring 2
19 62630 7-19 VRS Feed bar 1
20 62630 7-20 EAT Feed dog 1
21 62630 7-21 W2 9/64-40 L=7 Screw 9/64-40 L=7 2
22 62630 7-22 A e i A Feed 1ifting arm 1
23 62630 7-23 1222 11/64-40 L=14 Screw 11/64-40 L=14 1
24 62630 7-24 BRI EE Bush, L 1
25 62630 7-25 Bl Collar 1
26 62630 7-26 182 1/4-40 L=4 Screw 1/4-40 L=5 L=4 2
27 62630 7-27 I Eh Shaft 1
28 62630 7-28 WA REIMAE Bush, R 1
29 62630 7-29 I Bl A dAw Feed ifting arm 1
30 62630 7-30 14 15/64-28 L=8 Screw 15/64-28 L=8 2
31 62630 7-31 EFF Link 1
32 62630 7-32 BHig42 1/4-40 Screw SM1/4-40 2
33 62630 7-33 R AR Feed ifting arm, L 1
34 62630 7-34 BT HAEE Bush, L 1
35 (2630 7-35 LRl Shaft 1
36 62630 7-36 o SihA AR Feed ifting arm, R 1
37 62630 7-37 6 il i A B Pin 1
38 62630 7-38 22 3/16-28 L=16 Screw SM3/16-28 L=16 2
39 62630 7-39 124 15/64-28 L=6 Screw 15/64-28 L=6 1

23



8. 5/ A4/ Presser foot mechanism

24



8. $HJk

HIHL#J/Presser foot mechanism

¥ 5No. | B S Part No. % R DESCRIPTION & QY
1 (2630 8-01 A RN 22 Adjusting screw 1
2 (2630 8-02 0B R Nut 1
3 (2630 8-03 JE Spring, compression 1
4 62630 8-04 FEFF 5 48 Guide bracket 1
5 62630 8-05 W82y 1/4-40 L=8 Screw 1/4-40 L=8 1
6 62630 8-06 124 15/64-28 L=8 Screw 15/64-28 L=8 1
7 (62630 8-07 HERTF Presser bar lifter 1
3 62630 8-08 FR AR e B A Lifter crank 1
9 (2630 8-09 JEFF Presser bar 1
10 62630 8-10 AN E Bush 1
11 G2630 8-11 A s B Presser foot , inside 1
12 62630 8-12 s 3/16-28 L=8.5 Screw 3/16-28 L=8.5 2
13 62630 8-13 1242 11/64-40 L=6.5 Screw 11/64-40 L=6.5 1
14 62630 8-14 0 R A Collecting rod 1
15 62630 8-15 S AT ATl Pin 1
16 62630 8-16 6 S AL Lever 1
17 (2630 8-17 BT Collar 1
18 62630 8-18 1222 11/64-40 L=4 Screw 11/64-40 L=4 2
19 62630 8-19 W82 9/64-40 L=7 Screw 9/64-40 L=7 2
20 62630 8-20 TR Knee lifter bar 1
21 62630 8-21 VTR Spring 1
22 (2630 8-22 A Spring pin 1
23 62630 8-23 SR THALAT () Lifter lever 1
24 62630 8-24 AL ™M 4 Guide plate 1
25 (62630 8-25 e RN LR AT Tension release stud 1
26 62630 8-26 Bigys 15/64-28 L=7.5 Screw SM15/64-28 L=7.5 1
27 (2630 8-27 12HE 9/64-40 L=3 Nut 9/64-40 L=3 1
28 (2630 8-28 VOBV Arm thread guide C 1
29 (2630 8-29 WAL ET Tension release pin 1
30 (2630 8-30 Je LR 2R A Thread tension bracket assy. 1
30-1 (2630 8-30-1 e £k 220 A0 70 [l 0 ring 1
30-2 (2630 8-30-2 Je £ BS A A IBET Set screw 1
30-3 62630 8-30-3 SJe 28 38 AH AR Y e Thread tension bracket 1
30-4 (2630 8-30-4 Je LB Thread take—up spring 1
30-5 (2630 8-30-5 Je 28 35 U 1 e LR MBET Tension stud 1
30-6 62630 8-30-6 Je 2838 AL e LR Disc, tension 2
30-7 (2630 8-30-7 e 2838 AL AP 2R AR Disc, presser 1
30-8 62630 8-30-8 Je 2 38 A A e L B Tension spring 1
30-9 62630 8-30-9 e £ B 4H 1 1L BAR Stopper 1
30-10 62630 8-30-10 | JLRIEULIFJe LR IR R} Tension nut 1
31 (2630 8-31 Js 4 il Lifter shaft 1
32 (2630 8-32 LS REES Lifter shaft bush 1
33 62630 8-33 1242 15/64-28 L=6 Screw 15/64-28 L=6 1
34 G2630 8-34 04 [E Rubber ring 1
35 62630 8-35 FOREEEL0 E10 Snap ring 1
36 62630 8-36 T AR Bracket 1
37 (2630 8-37 A e 22 Screw 1
38 62630 8-38 LRI Spring 1
39 (2630 8-39 Bl Collar 1
40 62630 8-40 W84 15/64-28 L=30 Screw 15/64-28 L=30 2
41 (2630 8-41 1222 Adjusting screw 1
42 (2630 8-42 R Adjusting nut 1
43 62630 8-43 122 15/64-28 L=8 Screw 15/64-28 L=8 1

25



O. _kitAHuHy/ Uoper feed nechani sm

20 a
Y J Iy =D

19 17 T
.
30 31 >

9

—39




9. FiZKIHLK)/Upper feed mechanism

¥ 5No. | B S Part No. % R DESCRIPTION & QY
1 62630 9-01 [53]AE A Pin 1
2 62630 9-02 W4 15/64-28 L=6 Screw 15/64-28 L=6 3
3 G2630 9-03 E AR Bush, A 1
4 62630 9-04 s JHI T Bl Feed 1ifting shaft 1
5 G2630 9-05 A HIEB Bush, B 1
6 62630 9-06 P oCa i e HE Y v Feed arm 1
7 62630 9-07 R CIEF IR ZZ 1/4-24 1=16 Screw 1/4-24 1=16 1
8 62630 9-08 FE VT B i it A Feed lifting arm crank, L 1
9 62630 9-09 2 R Nut 1/4-40 3
10 62630 9-10 W2EE M6-0. 75 Nut M6-0. 75 1
11 62630 9-11 HPWE*10%1 W5%10%1 Washer 1
12 62630 9-12 (iU %e Eccentric wheel 1
13 G2630 9-13 WE4T 1/4-40 L=T7 Screw SM1/4-40 L=7 2
14 62630 9-14 P58 IEFT Connecting rod 1
15 62630 9-15 Briges Screw 1
16 62630 9-16 FE R R AR Feed lever 1
17 62630 9-17 By Screw 1
18 (2630 9-18 bEEES Slide block 1
19 62630 9-19 % E5 E5 1
20 62630 9-20 FEAFIR T AR Lever guide 1
21 62630 9-21 W24 11/64-40 L=7 Screw 11/64-40 L=7 2
22 62630 9-22 BHig42 1/4-40 Screw SM1/4-40 1
23 62630 9-23 BiZer 1/4-41 Screw SM1/4-40 1
24 62630 9-24 REH R Needle bearing 4
25 62630 9-25 A RS T EFT Link 1
26 G2630 9-26 AR BB AR 72 Crank 1
27 62630 9-27 SRR AN E M8 22 1/4-24 L=16  |Screw 1/4-24 1L=16 1
28 (2630 9-28 FE B BNl /e il Bush, L 1
29 62630 9-29 124 1/4-40 L=5 Screw 1/4-40 L=5 2
30 (2630 9-30 EElE] Collar 1
31 62630 9-31 T IR 5 il Upper feed shaft 1
32 62630 9-32 0% [&] 0 ring 1
33 G2630 9-33 1242 15/64-28 1=6 Screw 15/64-28 1.=6 1
34 62630 9-34 i IR shfh A i Bush, M 1
35 (62630 9-35 JE B8 S AR Feed lifting arm crank, R 1
36 62630 9-36 RS A 22 15/64-28 L=15 |Screw SM15/64-28 L=15 1
37 62630 9-37 EFTIR 22 Screw 1/4-40 1
38 62630 9-38 EEa ] Walking foot 1
39 62630 9-39 1R E B CEAT Connecting rod 1
40 (2630 9-40 WERE M6-1 Nut M6-1 1
41 62630 9-41 W6, 5 W6. 5 1
49 62630 9-42 5 R R] 20 T B LA Roller shaft assy. 1
43 G2630 9-43 A A B v b Pin 1
44 (2630 9-44 bEEES Slide block 1
45 62630 9-45 ¥ E5 E5 Snap ring 1
46 G2630 9-46 1222 9/64-40 L=8 Screw 9/64-40 L=8 4
47 62630 9-47 1RIE A Bracket 1
48 (2630 9-48 FE N} i A R 22 Screw 1/4-40 1
49 62630 9-49 JR RS RS Bl 7 i 22 Screw 1/4-40 1
50 62630 9-50 SRV R o A AT R 22 Screw 1/4-40 1
51 62630 9-51 15 EFT Link 1
52 62630 9-52 JEfIZ22 9/64-40 L=8 Screw 9/64-40 L=8 1
53 G2630 9-53 1842 11/64-40 1L=10 Screw 11/64-40 1.=10 2
54 G2630 9-54 2 AT AR Rod guide 1
55 62630 9-55 A AR R Collar 2
56 62630 9-56 1 AT Connecting rod 1
57 62630 9-57 14 M5 L=8 Screw M5 L=8 1
58 62630 9-58 12 SUEAF Lever 1
59 62630 9-59 135 AT )52 Clamper 1
60 62630 9-60 5 SO AT 48 Shaft 1
61 62630 9-61 P35 A TR 0 22 Screw 1
62 62630 9-62 9 R S AR R Nut 1
63 (2630 9-63 FE T R AT Spring compression 1
64 62630 9-64 PR ST Guide shaft 1
65 62630 9-65 3 A R AT 4 Bracket 1
66 G2630 9-66 1 2211/64-40 L=7 Screw 11/64-40 L=7 2
67 62630 9-67 EcEcE ] Wool felt 1
68 62630 9-68 12429/64-40 L=5 Screw 9/64-40 L=5 1

27



28

10. 93524/ Driver components




10. 3= 544 /Driver components

¥ 5No. | B S Part No. % W DESCRIPTION & QY
1 62630 10-01 R 3 2L A Control asm 1
2 (2630 10-02 HLYR T Power switch 1
3 62630 10-03 YR 2% Power line 1
4 (2630 10-04 B % Control cover 1
5 62630 10-05 AR ARG Face plate 1
6 62630 10-06 I 22M5 L=35 Screw M5 L=35 3
7 62630 10-07 WELME L=22 Screw M5 L=22 2
3 62630 10-08 [ A Thread asm 1
9 62630 10-09 IRAET Screw 3
10 62630 10-10 LIS 0il seal 1
11 62630 10-11 B Ball bearing 1
12 (2630 10-12 JERIFRA Clutch component (A) 1
13 62630 10-13 W2ZZM6 =6 Screw M6 L=6 3
14 62630 10-14 TERN G Alnico tray 1
15 62630 10-15 JEHIERB Clutch component (B) 1
16 62630 10-16 H2ZZM6 =6 Screw M6 L=6 3
17 62630 10-17 ACTE IR Sy ik AC cervo motor 1
18 G2630 10-18 ELYa Washer 4
19 62630 10-19 FAPER Spring washer 4
20 62630 10-20 WELME L=22 Screw M5 L=22 4
21 62630 10-21 Fhe Hand wheel 1
22 62630 10-22 124 15/64-28 L=10 Screw 15/64-28 L=10 2
23 (62630 10-23 FikF Live festival balllink asm 1

29



11. fE:EPH4/0i | lubrication mechanism

12.TiHF/Assessor ies [

lOERL R 1 3

W




11. {43

HLAJ/0i1 lubrication mechanism

¥ 5No. | B S Part No. % R DESCRIPTION & QY
1 62630 11-01 A 0il pump 1
2 62630 11-02 1211/32-28 L=5 Screw SM11/32-28 L=5 1
3 62630 11-03 12211/32-28 L=5 Screw SM11/32-28 L=5 1
4 62630 11-04 122 11/64-40 L=13 Screw 11/64-40 L=13 3
5 (2630 11-05 k=g 0il tube 1
6 (2630 11-06 FLai Tie 3
7 (62630 11-07 A Tube assy. 1
8 (62630 11-08 =]y Tube assy. 1
9 62630 11-09 FBW Wool felt 1
10 62630 11-10 EEWEE Spring 1
11 62630 11-11 THIR PR di AR AR Setting plate 1
12 62630 11-12 124 9/64-40 L=13 Screw 9/64-40 L=13 2
13 62630 11-13 M 0il tip 2

12. 4 /Assessories

F¥5No. | S Part No. % MR DESCRIPTION R QTY
1 (2630 12-01 A 0il tank 1
2 62630 12-02 VR A 0il pot 1
3 62630 12-03 k=2 Accessory bag 1
4 62630 12-04 Wt Bobbin 1
5 62630 12-05 Hl&HEL DPX17 18# Needle 1
6 62630 12-06 WLk [ 5E #2522 M6 Screw M6 L= 4
7 62630 12-07 HPW6X12 W6X12 4
8 62630 12-08 W2 BEM6 Nut M6 4
9 62630 12-09 5MMZS F iR TF Wrench, 5 1
10 62630 12-10 IS A IRTF Wrench, 4 1
11 62630 12-11 MM A IR Wrench, 3 1
12 G2630 12-12 7HINR 42 T 7Z—-shaped screwdriver 1
13 62630 12-13 i BB Instruction 1
14 G2630 12-14 Kitg 1 Screw driver, L 1
15 62630 12-15 tid Screw driver, M 1
16 62630 12-16 INE T Screw driver, S 1
17 G2630 12-17 sy Thread stand assy. 1
18 62630 12-18 Sz B A A belt cover arm. 1
19 (2630 12-19 J A A belt cover 1
20 62630 12-20 W2 22 Screw 4
21 62630 12-21 W222M4 Screw M4 Screw M4 4
22 62630 12-22 WE4M5 L=18 Screw M5 L=18 2
23 62630 12-23 filh Y Ak Bracket 1
24 (2630 12-24 il Y FF Sk iR 22 Screw M8 L=16 1
25 62630 12-25 Bl 25 b Sk g 2 Screw M8 L=12 1
26 62630 12-26 [ Rl e 25 A Lifter bar 1
27 (2630 12-27 JER Rl R Knee lifter plate 1
28 62630 12-28 filf b4 Stopper 1
29 62630 12-29 filh P AL ABET Screw 1
30 (2630 12-30 filf e Cover, k-lifter plate 1
31 62630 12-31 WF Wrench 1
32 62630 12-32 JUR27:n Needle thread guide pin 1
33 62630 12-33 WL FEAT Head pole 1




1532 NA DD (small hook)//)\iiEte EFZEER4/Small hook special parts

32


hp
打字机
11


13. CBZ1532NA DD/M&E FH Z#4:/Small hook special parts

5 5 Part No. E DESCRIPTION Bk QTY
1 62630D-S 13-1 1242 9/64-40 L=6 Screw 9/64-40 L=6 2
2 (2630D-S 13-2 AT Feed dog 1
3 G2630D-S 13-3 FH Feed bar 1
4 G2630D-S 13-4 R Feed rock arm 1
5 62630D-S 13-5 1242 9/64-40 L=6 Screw 9/64-40 L=6 1
6 62630D-S 13-6 242 15/64-28 Screw 15/64-28 2
7 G2630D-S 13-7 AT Bush, L 1
8 G2630D-S 13-8 FHiR Needle plate 1
9 62630D-S 13-9 1822 9/64-40 Screw 9/64-40 2
10 G2630D-S 13-10 WRIEA SR Shuttle seat right cover 1
11 G2630D-S 13-11 o JAE 55 middle seat cover 1
12 G2630D-S 13-12 ) 25 Side cover 1
13 62630D-S 13-13 1822 9/64-40 Screw 9/64-40 3
14 G2630D-S 13-14 H Pin 1
15 G2630D-S 13-15 £ Cover 1
16 (2630D-S 13-16 K 696 Bearing 696 1
17 62630 5-03 ik g2t Pully 1
18 62630D-S 13-18 1222 9/64-40 Screw 9/64-40 2
19 G2630D-S 13-19 Hh& 6901 Bearing 6901 1
20 62630D-S 13-20 W Hook shaft 1
21 G2630D-S 13-21 TR Hook ASM. 1
22 62630D-S 13-22 B Bobbin 1
23 62630D-S 13-23 e Bobbin case ASM. 1
24 G2630D-S 13-24 JEAL 2] Positioning finger 1
25 62630D-S 13-25 1822 9/64-40 Screw 9/64-40 1
26 G2630D-S 13-26 AN ©4%4. 5 magnetic steel 1
27 G2630D-S 13-27 AmAR Front side panel 1
28 62630D-S 13-28 1222 9/64-40 Screw 9/64-40 3
29 G2630D-S 13-29 L2 M4 Screw M4 9
30 62630D-S 13-30 P 1







	2630D-S小嘴爆炸图-Model.pdf
	图纸和视图
	模型


	2630D-S小嘴爆炸图-Model.pdf
	图纸和视图
	模型



